
 
 

TWO FULL SCALE DESALINATION PLANTS OPERATING SIDE-BY-SIDE: 

RESULTS & COMPARISON OF CONVENTIONAL VS NEW TECHNOLOGY 
 
 
Authors:     Alejandro Sturniolo, Juan Pablo Camezzana, Manuel Garcia de la Mata, Victoria Vasini,   
 
Presenter:   Juan Pablo Camezzana  
  Business Developer –– Fluence Corporation –– Argentina 
  jcamezzana@fluencecorporation.com 

 
Abstract  
  
This paper shows the results of two desalination plants operating side-by-side, with a comparison between 
different aspects of the two systems. One of the desalination plants (Plant #1) consists of a conventional 
treatment, and the second and youngest plant (Plant #2) of new technologies for the production of 
demineralized water with less than 0,1 microS/cm, used to reduce NOx in a power generating turbine and 
for steam production for cogeneration. Both plants operated simultaneously therefore results and the 
comparison, are more reliable.  
 
The comparison is focused on the pretreatment, the energy recovery devices and the polishing stage. The 
aspects included in the comparison are the operating cost (with a higher focus in energy consumption and 
chemical cleaning), as well as other aspects more difficult to quantify, such as availability of the system, 
robustness, and manpower. 
 
The overall operating cost of the new plant was reduced by approximately 45%, mainly associated to a 
reduction on power consumption due to higher efficiency of the new Energy Recovery device. The 
frequency of the RO membrane chemical cleaning and replacement was drastically reduced: no chemical 
cleaning of the SWRO has been done after 20 months of operation, and no membranes have been replaced 
or are planned to be replaced in the near future. When compared to the cleaning frequency of the old plant 
(once / twice a month), the result is not only higher availability of the equipment for the production of 
DEMI water, but also a significant reduction in the cost of chemicals used for the cleaning. Finally, an 
important improvement of Plant #2 is associated to the selection of a second step of RO and CEDI as 
polishing stages, with lack of regeneration that translates into important savings as well as a simpler 
operation. 
 



I. INTRODUCTION 
 
The facility analyzed in this paper, Gas Atacama, operates a combined cycle thermal power plant in 
Mejillones, Chile, with an installed capacity of 780 MW. The plant uses seawater (SW) as the unique 
source of water and SW desalination through reverse osmosis (SWRO) is the primary technology used.   
 
The purpose of this paper is to compare and analyze two SWRO plants, with their corresponding pre- and 
post-treatment, which are installed and have operated simultaneously. Each one of the two plants uses 
different technologies, so a comparison is made between them, including different aspects, mainly divided 
in: pretreatment, energy consumption and post-treatment.  
 
1.1 General Background 

 

The existing water intake was an Open intake, and seawater was used mainly for refrigeration, without 
any treatment. The flow of water used for this application was much greater than the flow of water needed 
to feed the desalination plant, and because of that, there was no need or advantage in changing the intake 
to a beach well.  
 
Even when the plant produces electrical power, the cost associated to energy consumption is a key issue 
in the country, due to the high cost of electricity [1]. 
 
The feed water is characterized by seasonal variations in turbidity: during autumn and winter ranges from 
1 to 5 NTU; during spring and summer it ranges from 3 to 35 NTU.  
 
Water temperature ranges widely from 11 to 22 °C, resulting in a significant variation in RO operating 
pressure between winter and summer. It also affects the microbiological conditions of seawater: another 
important issue is the occasional presence of red ties, which are known to be a challenge for SWRO, 
responsible for causing bio-fouling on the RO membrane surface, requiring frequent chemical cleaning. 
They occur 1 to 3 times per year with a duration of up to a week. 
  
1.2 Desalination Plants  

 
The two plants are briefly described in this section. 
 
1.2.1 – Plant # 1  

 
Installed in 1995, it produces 50 m3/h (0,3 MGD) of demineralized water reaching a conductivity of less 
than 0,1 microS/cm.  
 
Main stages are:  

- Conventional pre-treatment by Dissolved Air Flotation (DAF) 
- Pressurized depth filters 
- Seawater Reverse Osmosis (SWRO)  
- Cation exchanger 
- Degasifier  
- Anion exchanger 
- Mix Bed. 

 



The energy recovery device is a Pelton Turbine. 
 
1.2.2 – Plant # 2  

 
Installed in 2010, it produces 108 m3/h (0,7 MGD) of demineralized water reaching a conductivity of less 
than 0,1 microS/cm.  
 
Main stages are:  

- Ultrafiltration (UF) 
- Seawater Reverse Osmosis (SWRO)  
- Brackish Water Reverse Osmosis (BWRO) 
- Continuous Electrodeionization (CEDI) 

 
The energy recovery device is an ERI Pressure Exchanger. 
 
1.2.3 – Summary of the plants   

 
Table 1: Plants #1 and #2 summary  

 

 Plant #1 Plant # 2 

Raw Water Seawater from the Pacific Ocean. 
TDS: 33000 mg/l, 

Turbidity: 10 NTU, 
SDI5 : > 18 (or not measurable) 

Temperature: 11-22°C. 
Water Intake (existing): Open intake; 5 meters below medium sea 

level, and 3 meters above the ocean floor. 

Treated Water Conductivity: 0,1 microS/cm 

Flow (seawater) ∼130 m3/h (0,8 MGD)  300 m3/h (1,9 MGD)  

Flow (Treated Water) 50 m3/h (0,3 MGD)  108 m3/h (0,7 MGD)  

Pre-treatment DAF 
Depth Filters 

Cartridge Filter 

Self-cleaning Filter 
Ultrafiltration 

Cartridge Filter 

Treatment SWRO SWRO 

Post-treatment & 
Polishing Stage 

Ion Exchange (IX) 
Mix Bed 

BWRO 
CEDI 

 
 
II. OPERATIONAL DATA  
 
2.1.1 – Operational data of the Plants 

 
The following data was provided by the end user of the plants and it includes all the values used for the 
comparison. 
 

Table 2: Operational data from Plant #1 

 



Plant #1 

RO Membrane 
replacement frequency 

12% @ 18 months 
20% @ 36 months (3 years) 
33% @ 48 months (4 years) 
100% @ 60 months (5 years) 
TOTAL @ 5 years = 165% 

RO Chemical Cleaning 
Once a month (winter) 

Once/twice a month (summer) 

Energy Consumption 8 – 9 KWh/m3 (for the complete plant) 

Coagulant dose 25 ppm (used in the DAF) 

5-micron cartridge filter 
replacement frequency 

Once/twice a month (winter) 
Every 4 days (summer) 

Pre-treatment footprint 12 x 25 m 

 
Table 3: Operational data from Plant #2 

 

Plant #1 

RO Membrane 
replacement frequency 

None @ 20 months operation 

RO Chemical Cleaning None @ 20 months operation 

Energy Consumption 5,4 KWh/m3 (for the complete plant) 

Coagulant dose 2 ppm (used in the UF) 

5-micron cartridge filter 
replacement frequency 

None @ 20 months operation 

Pre-treatment footprint 12 x 20 m 

 
 

2.1.2 – Operational cost calculation 

 
Besides from the operational data collected from the client, other information was gather for the 
calculation, especially the equipment’s design data (number of membranes, volume of resin, regeneration 
frequency, etc.). Were no data was available, conservative assumptions were made in order to compare 
the data.  
 
Calculation includes the most important items that contribute to the operational cost, which are shown 
below [2,3]. The operational cost is expressed as $ (US dollars) per cubic meter of DEMI water. 
 

Table 4: Operational cost calculation for Plant #1 

 

TOTAL OPERATIONAL COST 

PLANT #1 
2,51 $/m3 NOTES 

SWRO MEMBRANES     
Quantity 211  According to planning stated in Table 2. 
Price 850 $   
Duration 60 month Planning period 
Permeate volume 2160000 m3 Considering 50 m3/h of DEMI water 



Cost 0,083 $/m3   

CARTRIDGE FILTERS     
Quantity  1944  According to Data from Table 2. 
Price 20 $   
Duration 1 year   
Permeate volume 438000 m3 Considering 50 m3/h of DEMI water 

Cost 0,0888 $/m3   

RO CHEMICAL CLEANING     
Quantity  18 annual   
Price 5000 $ Chemical cost 
Permeate volume 438000 m3 Considering 50 m3/h of DEMI water 

Cost 0,205 $/m3   

POWER     
Power consumption 8,5 KW.h/m3 According to Data from Table 2. 
Cost of electricity 0,18 $/KW.h Market price in Chile 

Cost 1,530 $/m3   

Coagulant (DAF)     

Dose 25 g/m3 According to Data from Table 2. 
Cost FeCl3 0,001 $/g   
Recovery 45%  Includes SWRO and IX. 

Cost 0,055 $/m3   

ANTISCALANT in OR     
Dose 5 g/m3   
Cost 0,0075 $/g   
Recovery 43%    

Cost 0,088 $/m3   

CATION REGENERATION 

(H2SO4)     
Cationic resin volume 1755 liters   
Cost H2SO4 (98%) 0,22 $/kg   
    
Consumption 165 gr/l resin   
Run period 24 h   
Flow 50 m3/h Considering 50 m3/h of DEMI water 

Cost 0,054 $/m3   

ANION REGENERATION 

(NaOH)     
Anionic resin volume 2977 liters   
Cost NaOH (50%) 0,47 $/kg   
Consumption 170 g/l resin   
Run period 24 h   
Flow 50 m3/h Considering 50 m3/h of DEMI water 

Cost 0,396 $/m3   

MIX BED REGENERATION 

(H2SO4)     
Cationic resin volume 448 liters   
Cost H2SO4 (98%) 0,22 $/kg   
Consumption 165 g/l resin   
Run period 336 h 14 days 



Flow 50 m3/h Considering 50 m3/h of DEMI water 

Cost 0,001 $/m3   

MIX BED REGENERATION 

(NaOH)     
Anionic resin volume 448 liters   
Cost NaOH (50%) 0,47 $/kg   
Consumption 170 gr/l resin   
Run period 336 h 14 days 
Flow 50 m3/h Considering 50 m3/h of DEMI water 

Cost 0,004 $/m3   

 

Table 5: Operational cost calculation for Plant #2 

 

TOTAL OPERATIONAL COST 

PLANT #2 
1,34 $/m3 NOTES 

UF MEMBRANES     
Quantity 144    
Price 2500 $   
Duration 5 years   
Permeate volume 4730400 m3 Considering 108 m3/h of DEMI water 

Cost 0,076 $/m3   

SWRO MEMBRANES     
Quantity 240    
Price 850 $   
Duration 3 years   
Permeate volume 2838240 m3 Considering 108 m3/h of DEMI water 

Cost 0,072 $/m3   

BWRO MEMBRANES     
Quantity 96    
Price 650 $   
Duration 5 years   
Permeate volume 4730400 m3 Considering 108 m3/h of DEMI water 

Cost 0,013 $/m3   

CEDI MODULES      
Quantity 9    
Price 21000 $   
Duration 5 years   
Permeate volume 4730400 m3 Considering 108 m3/h of DEMI water 

Cost 0,040 $/m3   

CARTRIDGE FILTERS     
Quantity  66  Considering 1 change @ 24 months 
Price 20 $   
Duration 24 month   
Permeate volume 1866240 m3 Considering 108 m3/h of DEMI water 

Cost 0,0007 $/m3   

RO CHEMICAL CLEANING     
Period 20 month   
Price 10000 $ Chemical cost 



Permeate volume 1555200 m3 Considering 108 m3/h of DEMI water 

Cost 0,006 $/m3   

POWER     
Power consumption 5,4 KW.h/m3 According to Data from Table 3. 
Cost of electricity 0,18 $/KW.h Market price in Chile 

Cost 0,972 $/m3   

Coagulant (UF)     

Dose 2 g/m3 According to Data from Table 3. 
Cost FeCl3 0,001 $/g   
Recovery 38%  Includes UF, SWRO, BWRO and CEDI 

Cost 0,005 $/m3   

NaOCl (ULTRAFILTRATED 

WATER)   (solution 150 g/l) 
Dose 3 g/m3   
Cost NaOCl 0,001 $/g   
Recovery 38%  Includes UF, SWRO, BWRO and CEDI 

Cost 0,003 $/m3   

NaOCl (CEB)     
Dose 7 l/day   
Stock solution concentration 150 g/l   
Dose 1050 g/day   
Daily volume 6816 m3   
Cost NaOCl 0,001 $/g   
Recovery 38%  Includes UF, SWRO, BWRO and CEDI 

Cost 0,0004 $/m3   

H2SO4 (CEB)     
Dose 9,97 l/day   
Stock solution concentration 1800 g/l   
Dose 17946 g/day   
Daily volume 6816 m3   
Cost H2SO4 (98%) 0,0022 $/g   
Recovery 38%  Includes UF, SWRO, BWRO and CEDI 

Cost 0,015 $/m3   

NaOH (CEB)     
Dose 12,0 l/day   
Stock solution concentration 1022 g/l   
Dose 12250 g/day   
Daily volume 6816 m3   
Cost NaOH (50%) 0,0047 $/g   
Recovery 38%  Includes UF, SWRO, BWRO and CEDI 

Cost 0,022 $/m3   

ANTISCALANT in OR     
Dose 5 g/m3   
Cost 0,0075 $/g   
Recovery 43%  Includes SWRO, BWRO and CEDI 

Cost 0,088 $/m3   

MBSS in OR     

Dose 9 g/m3   

Cost MBSS 0,0014 $/g   



Recovery 43%  Includes SWRO, BWRO and CEDI 

Cost 0,029 $/m3   

 
III.  RESULTS AND ANALISIS  

 

In this section the results of the comparison are analyzed. Figures 1 and 2 show the overall operational 
cost of each plant, as well as the percentage of each group of costs. 